

Durch die DAkkS Deutsche Akkreditierungsstelle GmbH
akkreditiertes Prüflaboratorium D-PL-11117-01-00.

Genau. Richtig.

Zertifiziert nach DIN EN ISO 9001, DIN EN ISO 14001 und OHASAS 18001.

As requested by the company

„Industrie Cotto Possagno Spa“
Via Molinetto, 80
Possagno (TV)
Italy

the laboratories of TÜV Rheinland LGA Bautechnik GmbH, Nuremberg, executed tests on roofing tiles according to the specifications and demands in DIN EN 1304 for the product

TE.SI. Winter

The laboratory examinations were executed according to
DIN EN 1304, DIN EN 538, DIN EN 539-1 method 2, DIN EN 539-2 and DIN EN 1024 and the results
are listed in test certificate no. BBV 1419002-01.

All test results meet the demands of the above mentioned standards.

Impermeability:	Method 2
	Category 1
Frost resistance:	Unique Method (former Method E)

Nuremberg, 10.04.2014

TÜV Rheinland LGA Bautechnik GmbH
Material Testing Institute

Bearbeiter







Dipl.-Ing.(FH) Joachim Deppisch

A. Klarmann, Steintechniker

TÜV, TÜV Rheinland und LGA sind eingetragene Marken. Eine Nutzung und Verwendung bedarf der vorherigen Zustimmung.